
s a t o r a c i n g . c o m

[L]-SIDE

To Swingarm

Flat side of BEARING COLLAR 10 
(#16) should face STEP PLATE (#4), 
with the stepped side facing out 
toward the SHIFT PEDAL bearings.

 1. (L) HEEL GUARD  [HG-22R]

 2. (L) BOLT COVER  [H-GROM16BCR-L]

 4. (L) STEP PLATE  [H-GROM16SP-L]

 9. SHIFT PEDAL  [SPD-SCP70] 
11. SHIFT ROD 80(BK)  [SRD-80B]  
13. FOOT PEG  [PEG]

14. FOOT PEG END CAP   [ST-002]

15. PEDAL TIP (DELRIN)  [ST-001D18]

16. BEARING COLLAR 10(BK)  [PEGBGCLR-10SB]

18. ROD END COLLAR 40(BK)  [RDED-CLR40]

19. BASE PLATE COLLAR 10 (BK)  [BPCLR-10]

22. COLLAR 15-12 (BK)  [CLR-15-12]

24. SOCKET HEAD M5x10mm   [SBT-M510] 

29. SOCKET HEAD M6x65mm   [SBT-M665]

30. SOCKET HEAD M8x25mm   [SBT-M825] 

32. SOCKET HEAD M8x35mm   [SBT-M835]

34. BUTTON HEAD M6x10mm   [BBT-M610]  x 2
37. BUTTON HEAD M8x35mm   [BBT-M835] 

39. HEX HEAD M6x18mm  [HBT-M618]

40. LOW SOCKET HEAD M6x20mm   [LSBT-M620]

42. JAM NUT M6   [JNT-6]

43. REVERSE JAM NUT M6   [JNT-6L]

44. LOCK NUT M6   [LNT-6] 

48. MALE ROD END M6  [RDED-M6]

49. REVERSE MALE ROD END M6  [RDED-M6L]

* Stock Honda Parts:
  51. WASHER
  53. CHANGE ARM

(stock bolt)

HONDA GROM (’22- )
REVERSE SHIFT REAR SETS
part# H-GROM22RSR

Adjust mount angle
of stock change arm

42 40 15

11

4829

18

44

53*

3019

51* 22

4

32

1

34

24

2

49
39

13

16

14

9

37

43

NOTE: Install stock 
swingarm pivot bolt through 
STEP PLATE(#4). After 
bolt is tightened down, then 
attach BOLT COVER (#2) 
and FOOT PEG over it.


